Page 3

FIG.1 EXHAUST SYSTEM MOTOFINO MF QT2
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125.9-004 1 |MUFFLER W/CHROME 125cc $119.00 AR A
50-9-004| 1 |MUFFLER W/CHROME 50cc $119.00 RN I
125.9.006' 2 |GASKET,EXHAUST $6.95 TR
125.9.0090 3 |CAP NUT M6 1.95 EA. TR0
150-3-266| 4 |150cc MUFFLER CANISTER $99.00 L
150-3-269] 5 |CANISTER BRACKET150cc $10.95 MTITITRATTETITENY
150-3-268 6 |HEADER PIPE 150cc $59.95 AL RN
150-3-267] 7 |BRACKET CUSHION 150cc $7.95 TRV
150-3-272| 8 |CANISTER GASKET 150cc $5.95 AT

=70

Page 3

PDF processed with CutePDF evaluation edition www.CutePDF.com



http://www.cutepdf.com

SRl |

FIG.2 SPEEDOMETER ASEMBLY

Page 4

PRODUCT CODE

PART # | REF DESCRIPTION RETAIL
125-9-010, 1 |METER ASSY $79.95
125-9-016/ 1—6 |BULB, METER 3.95 EA.

125 -9 -0 10
125-9-016

Page 4



Page 5

FIG.3 FRONT END ASSEMBLY

PART # |REF DESCRIPTION RETAIL PRODUCT CODE

125-9-020| 1 |FR FORK/ TRIPLE TREE $129.00

125-9-022| 2 |STEERING STEM $39.95

125-9-030, 3 |CLIP $4.00

125-9-029) 4 |R FR SHOCK ABSORBER $69.95

125-9-028 5 |L FR SHOCK ABSORBER $69.95
COOO OO

3

Page 5



FIG. 4 HEADLIGHT ASSEMBLY

Page 6

L]
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125.9033 1 |FR LIGHT ASSY $59.95 I
125-9-036 4 |BULB $12.95 TR
2

Page 6




Page 7

FIG.5 GAS/FUEL TANK ASSEMBLY

PART # |REF DESCRIPTION RETAIL PRODUCT CODE
125-9-037| 1 |FUEL TANK $49.95 T G
125-9-038| 2 |FUEL SENSOR $14.95 TR UARRL AR
125-9-039| 3 |FUEL COCK $39.95 TSR M R
125-9-050| 4 |PRESS PLATE, SENSOR $9.95 R TUARRL AR A
125-9-041| 5 |SEAL $8.95 R TUTRRRAER AR
125-9-043| 6,7 |FILTER NET, GAS-PART68&7 $3.95 AREEITRNENRTRA
125-9-044/ 8 |[FILTER $4.95 L,

Page 7



Page 8

FIG.6 HEADLIGHT COVER ASSEMBLY
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125.0.052] 1 |FR COVER, GRIP $49.95 [T
125.0.053| 2 |RRCOVER, GRIP $49.95 [T
125.9-054 3 |CHROMEPLATE CIRCLE LIGHT $19.95 SRR A M

Page 8



Page 9

FIG.7 WIRING HARNESS AND CABLES
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
1250059 1 |HARNESS $69.95 MY
125.9.060 2 |BATTERY CABLE $7.95 T
125.9.061] 3 |WIRE, GROUND §7.95 T
125.9-062] 4 |FUSE HOLDER §7.95 T

1
—

Page 9



Page 10

FIG.8 HANDLE BARS AND MIRRORS

PART # | REF DESCRIPTION RETAIL
125-9-064/1,2,3|R MIRROR $14.95
125-9-067| 4 |STEERING GRIP $49.95
125-9-068) 5 |LOCK NUT M10 $5.95
125-9-069| 6 |LOCK BLOCK $2.00
125-9-070| 7 |HEX FLANGE BOLT M10x50 $6.95
125-9-071(2,3,8|L MIRROR $14.95

PRODUCT CODE

1 2

12

12

1 2

1 2

12

S -9 - 0 6 4

5 -9 -0 6 7

5 -9 -0 6 8

5 -9 -0 6 9

5 -9 -0 7 0

5-9-071

Page 10




FIG.9 FRAME ASSEMBLY

Page 11

PRODUCT CODE

125 -9 -072

PART # |REF DESCRIPTION RETAIL
125-9-072| 1 |FRAME $125.00
50-9-073 | 2 |ENGINE MOUNT 50CC $59.95
125-9-073| 2 |ENGINE MOUNT 125/150CC $69.95
125-9-074| 3 |MOUNT BOLT $12.95
125-9-075| 4 |[MOTOR MOUNT BUSHING $5.95
125-9-076| 5 [HEX FLANGE BOLT M10x55 $4.95 ea.
125-9-077| 6 |LOCK NUT M10 $0.95

50-9-073

125 -9 -073

125 -9 -07 4

125 -9 -075

125 -9 -076

125-9-077

Page 11




Page 12

FIG.10 SEAT FRAME

PART # | REF DESCRIPTION RETAIL
125-9-078| 1 |RR CARRIER COMP $59.95
125-9-079| 2 |RR BACKREST $24.95
125-9-080| 3 |CAP NUT M6 .95 ea.
125-9-081] 4 |INNER HEX BOLT M8x30 1.95 ea.

PRODUCT CODE

125 -9 -078
125 -9 -079
125 -9 -080

125-9-081

Page 12




Page 13

FIG.11 CENTER/KICK STAND ASSEMBLY

PART # | REF DESCRIPTION RETAIL
125-9-082) 1 |BUSH, MAIN STAND $1.25
125-9-083) 2 |BUSH, MAIN STAND $2.95
125-9-084| 3 |SPRING, MAIN STAND $5.95
125-9-085 4 |MAIN STAND $39.95
125-9-086/| 5 |BUSH, MAIN STAND $2.00
125-9-087| 6 |SCREW, SIDE STAND $3.95
125-9-088/ 7 |HEX FLANGE BOLT M6x30 $0.95
125-9-089| 8 |SIDE STAND $24.95
125-9-090| 9 |SPRING, SIDE STAND $5.95
125-9-091| 10 |HEX FLANGE NUT M6 $0.95
125-9-092| 11 |HEX FLANGE BOLT M10x25 $0.95

PRODUCT CODE

1 2

12

12

1 2

1 2

12

1 2

12

12

12

12

5 -9 - 08 2

5 -9 - 08 3

S -9 - 08 4

5 -9 - 085

5 -9 - 08 6

5 -9 - 087

5 -9 - 08 8

S -9 - 08 9

5 -9 - 09 0

5 -9 - 09 1

5-9-092

214

Page 13

1,

107 11 6 °




Page 14

FIG.12 SEAT ASSEMBLY

PART # | REF DESCRIPTION RETAIL
125-9-093 1 [SEAT $109.00
125-9-094 2 |LUGGAGE BOX $79.00
125-9-095 3 |BOX $9.95
125-9-096) 4 |MOUNTING BOARD $6.95
125-9-097| 5 |FIXING AXIS, SADDLE $2.95

PRODUCT CODE

125 -9 -093
125 -9 -09 4
125 -9 -095
125 -9 -09 6

125-9-097

Page 14

4
5\ﬁ‘
3




Page 15

FIG.13 HORN, CDI, AND REGULATOR

PART # |REF DESCRIPTION RETAIL PRODUCT CODE
1259-103' 1 |HORN ASSY $12.95 I RN
125-9-104. 2 |RELAY/SOLENOID $24.95 QI B S
1259105 3 |CDI $34.95 O AR A I
125-9-106) 4 |IGNITION COIL $29.95 QI B S
125-9-107] 5 |BLINKER RELAY $14.95 P B S
125-9-108| 6 |RECTIFIER $34.95 QI I S
125-9-109) 7 |HEX FLANGE BOLT M6x12 $0.95 LN VAR TR R
125-9-110, 8 |HEX FLANGE NUT M6 $0.95 L
1259111 9 |CROSS RECESSED SCREW $0.95 TR OO
N N ":

Page 15




Page 16

FIG.14 FLOORBOARD ASSEMBLY

PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125-9-112 1 |FLOOR BOARD $129.00 RN
125-9-113 2 |FLOOR BOARD MAT $24.95 RO T
125-9-118) 3 |COVER, BATTERY $12.95 NN VTR

Page 16



Page 17

FIG.15 COMPLETE LIGHT/BLINKER ASSEMLY

PART # | REF DESCRIPTION RETAIL
125-9-123| 1 |L FR TURNING LIGHT $21.95
125-9-128| 2 |RFR TURNING LIGHT $21.95
125-9-131] 3 |L REAR TURNING LIGHT $21.95
125-9-132) 4 |R REAR TURNING LIGHT $21.95
125-9-139 TURN SIGNAL BULB 3.95EA.

PRODUCT CODE

125 -9 -123
125 -9 - 128
125 -9 - 131
125 -9 - 132

125-9-139

Page 17




Page 18

FIG.16 FRONT END AND FENDER PARTS

PART # | REF DESCRIPTION RETAIL
125-9-141| 1 |FRPART, FRFENDER $49.95
125-9-142| 2 |RRPART, FRFENDER $29.95
125-9-148/ 3 |BRACKET, FRFENDER $29.95
125-9-145 4 |STRIP, FENDER $19.95
125-9-146| 5 |REFLECTOR 3.95 ea.

PRODUCT CODE

1 2

12

12

1 2

12

5 -9 — 1 4 1

5 -9 - 14 2

S -9 - 14 8

5 -9 - 145

5-9-146

Lol

Page 18




Page 19

FIG.17 TAIL LIGHT ASSEMBLY
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125-9-157] 1 |TAIL LIGHT $59.95 WA
125-9-155 2 |BULB $4.95 LI

(S

Page 19



Page 20

FIG.18 REAR FENDER AND BODY PARTS

PART # |REF DESCRIPTION RETAIL
125-9-158) 1 |FR PANEL $89.95
125-9-159| 2 |FRBOX $99.95
125-9-160| 3 |FR DECORATE COVER $24.95
125-9-161| 4 R PROTECTING BOARD $59.95
125-9-162| 5 |L PROTECTING BOARD $59.95
125-9-163 6 |DECORATE COVER, LPROTECTING BOARD $1 9.95
125-9-166| 7 |DECORATE COVER, RPROTECTING BOARD $19.95
125-9-168) 8 |HANGER $7.95
125-9-167| 9 |COVER, VINNO, $5.95

PRODUCT CODE

125 -9 - 158
125 -9 - 159
125 -9 - 160
125 -9 - 161
125 -9 -163
125 -9 - 166
125 -9 - 168

125-9-167

Page 20




Page 21

FIG.19 REAR AND CENTER BODY PARTS
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125-9-172| 1 |TAIL COVER $109.00 L
125-9-173| 2 |FENDER, FRAME $99.95 REEITRNRLNT RN T A
125-9-174| 3 |DECORATEBOARD, FUEL TANK COVER $29.95 MR TRRRLNT AR T A

Page 21



Page 22

FIG.20 SIDE AND CENTER BODY PARTS

PART # | REF DESCRIPTION RETAIL
125-9-180| 1 |CENTER COVER $89.95
125-9-181| 2 |ACCESS COVER $29.95
125-9-182| 3 |L BOARDING $39.95
125-9-183| 4 |R BOARDING $39.95

PRODUCT CODE

125 -9 - 180
125 -9 -1281
125 -9 -182

125-9-183

Page 22

A\




Page 23

FIG.21 SHOCKS AND FENDERS

PART # | REF DESCRIPTION RETAIL
125-9-186/ 1 | RRINNER FENDER $49.95
125-9-187| 2 |RR SHOCK ABSORBER $49.95

PRODUCT CODE

125 -9 - 186

125-9-187

Page 23




Page 24

FIG.22 CABLES/SWITCHES FOR ACCESSORIES

PART # | REF DESCRIPTION RETAIL
125-9-194/ 1 |RR BRAKE CABLE $29.95
125-9-195 2 |THROTTLE CABLE $29.95
125-9-196/ 3 |SPEEDOMETER CABLE $29.95
125-9-197| 4 |THROTTLE GRIP $11.95
125-9-198| 5 |LEFT GRIP $10.95
125-9-199| 6 |REAR BRAKE LEVER-LEFT $14.95
125-9-200( 7 |RIGHT SWITCH ASSEMBLY (7,71, 7-2, 8): 49.95
125-9-204/ 9 |LEFT SWITCH ASSEMBLY (9-10): 49.95
125-9-215| 11 |SWITCH, REAR BRAKE $12.95

PRODUCT CODE

1 2

12

12

1 2

1 2

12

1 2

12

12

5 -9 - 19 4

5 -9 - 195

5 -9 - 19 6

5 -9 - 197

5 -9 - 198

5 -9 - 199

5 -9 - 20 0

S -9 - 20 4

5-9-215

Page 24




Page 25

F1G.23 TIRES AND MOUNTS
PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125-9-216| 1 |REAR TIRE 10 INCH-49.95-12 INCH 54.95 ARETRENTRRTA Y
125-9-217| 2 |REAR RIM 119 10 INCH RIM=129 12 INCH RIM NLRETTIRL TNy
1259218 3 |VALVE STEM $6.50 IR
1259219 4 |RR CONNECTING BOARD $39.95 LR
125.9-219-A| 4 |RR CONNECTING BOARD 150cc $49.95 L AN VTR YRR AN
125-9-220| 5 |BUSHI $6.80 TR ARRR R TRETANE
125-9-221| 6 |BUSHII $7.80 e e
125-9-222| 7 |LOCK NUT M16 $2.50 I e

Page 25



Page 26

FIG.24 REFLECTORS/LICENSE PLATE BRACKETS

PART # | REF DESCRIPTION RETAIL PRODUCT CODE
125.9-223| 1 |BRACKET, LICENSE PLATE $9.95 TSR AR
125.9-224) 2 |FENDER BODY, RRUP $29.95 AT
125.9-225| 3 |BRACKET, FUEL TANK $9.95 [T
125.9-226) 4 |BRACKET, RR FENDER $12.95 [T
125-9-227 5 |SIDE RR REFLECTOR $3.95 [T
125-9-231 6 |RR REFLECTOR $3.95 IO

Page 26



Page 27

FIG.25 TIRE AND BRAKE PARTS

PART # |REF DESCRIPTION RETAIL
125-9-235| 1 |FRONT TIRE 10INCH 49.95 12 INCH 54.95
125-9-236| 2 |FRONT WHEEL 10INCH 119.00 12 INCH 120,00
125-9-237| 3 |SEAL $4.95
125-9-238| 4 |BEARING $12.95
125-9-239| 5 |SLEEVE $6.95
125-9-240 6 |SCREW, BRAKE DISC $4.90
125-9-241| 7 |BRAKE DISC $54.95
125-9-242| 8 |SEAL, COUNTER $3.95
125-9-243| 9 |FR AXLE $19.95
125-9-244| 10 |SPEEDOMETER GEAR $39.95
125-9-245| 11 |SLEEVE $5.95
125-9-246| 12 |LOCK NUT M12 $1.40
125-9-247| 13 |INOZZLE $6.50

PRODUCT CODE

125 -9 -235
125 -9 -2 36
125 -9 -237
125 -9 -2 38
125 -9 -239
125 -9 -2 4 0
125 -9 -2 4 1
125 -9 -24 2
125 -9 -2 4 3
125 -9 -2 4 4
125 -9 -245
125 -9 -2 4 6

125-9-247

Page 27




Page 28

FIG.26 BRAKE SWITCHES AND PARTS

PART # |REF DESCRIPTION RETAIL PRODUCT CODE
125-9-248| 1 |SWITCH, FR BRAKE $12.95 e
125-9-249| 2 |MASTER CYLINDER $49.95 EI e e
125-9-250| 3 |FRONT BRAKE LEVER-RIGHT $14.95 e e
125-9-261| 4,5 |[FRONT BRAKE PADS $29.95 RIS R
125-9-253| 6 |(HYDRAULIC BRAKE LINE $29.95 e ey
125-9-254| 7 |DRAIN BOLT $4.90 AT TRRTAAN
125-9-255 8 |DRAIN BOLT WASHER $1.00 A L
125-9-259| 9 |FRONT BRAKE CALIPER-W/O PADS $49.95 L
—

__q
.}“%H

'TY

Page 28




Page 29

FIG.27 BATTERY AND IGNITION

PART # | REF DESCRIPTION RETAIL PRODUCT CODE

125-9-273| 1 |BATTERY (1-2): 74.95 TSR R T
2 |ELECTROLYTE

125-9-275 3 |LOCK, FR (3,9,10) COMPLETE SET 99.95 e

125-9-276| 4 |SEAT LOCK $13.00 e

125-9-277| 5 |CABLE, SEATLOCK $29.95 e

Page 29




Page 30

FIG.28 TOOL KIT

PART #

REF

DESCRIPTION

RETAIL

PRODUCT CODE

50—6-315

TOOL KIT

$24.95

50 6-315

Page 30




